
 
 

Fig. No. Ser No. Fig./Ser. No. Parts No. Name of Parts Qty. 

3 1 F3S1 Y485-03019 Spring seat cover(upper) 6 

3 2 F3S2 Y485-03008 Valve collets 12 

3 3 F3S3 Y480G-03009 Valve spring seat(upper) 6 

3 4 F3S4 Y480G-03007 Valve spring (outer) 6 

3 5 F3S5 Y480G-03017 Valve spring(inner) 6 

3 6 F3S6 Y485-03018 Valve spring seat(lower) 6 

3 7 F3S7 Y485-03102 Valve stem guide 6 

3 8 F3S8 Y385-03101 Cylinder head 1 

3 9 F3S9 Y485-03104 Exhaust valve seat 3 

3 10 F3S10 Y485-03015a Exhaust valve  3 

3 11 F3S11 GB/T6170-M8 Nut M8 25 

3 12 F3S12 GB/T848-8-140HV Washer 8-140HV 25 

3 13 F3S13 Y480G-03016 Thermostat housing gasket 1 

3 14 F3S14 GB/T898-M8×25 Stud M8×25 4 

3 15 F3S15 GB/T898-M8×30 Stud M8×30 6 

3 16 F3S16 Y485-03006a Exhaust pipe gasket 3 

3 17 F3S17 Y480Q-5-03001 Rocker arm aeat fixed bolt 3 

3 18 F3S18 Y480G-01107 Stopper 3 

3 19 F3S19 Y480-01103 Bowl-shaped plug piece(Φ25) 5 

3 20 F3S20       

3 21 F3S21 Y480G-03105 Swirl-chamber splice block 3 

3 22 F3S22 GB308-84 Steel ball 3.0000 3 

3 23 F3S23 Y480G-03300 Front hoisting ring weldment 1 

3 24 F3S24 GB/T5783-M80×20 Bolt M80×20 4 

3 25 F3S25 Y480G-01108 Stopper 1 

3 26 F3S26 Y480G-01109 Bowl-shaped plug piece(Φ44) 1 

3 27 F3S27 S195-03013 Injector holddown 3 

3 28 F3S28 Y480G-03020 Stud 6 



3 29 F3S29 Y485-03013 Intake pipe gasket 3 

3 30 F3S30 Y480G-03012 Rear hoisting ring 1 

3 31 F3S31 Y480G-03103 Intake valve seat 3 

3 32 F3S32 Y485-03014b Intake valve 3 

3 33 F3S33 GB/T894.1-16 Check ring 16 2 

3 34 F3S34 Y480G-03208 Rocker arm bush 6 

3 35 F3S35 Y485-03201 Valve clearance adjusting screw 6 

3 36 F3S36 Y480Q-5-03201 Valve rocker arm 6 

3 37 F3S37 Y480Q-5-03202 Rockshaft carrier 2 

3 38 F3S38 Y480G-03204 Rockshaft spring 2 

3 39 F3S39 Y480G-03210-2 Rockshaft Stopper 2 

3 40 F3S40 Y380-03210-1 Rockshaft 1 

3 41 F3S41 Y480Q-5-03207 Rockshaft rear carrier 1 

3 42 F3S42 GB848-85 Washer 6-140HV 1 

3 43 F3S43 Y480G-03206 Rockshaft locating screw 1 

3 44 F3S44 GB6170-86 Nut M8×1 6 

3 45 F3S45 GB5782-86 Bolt M80×60 3 

3 46 F3S46 Y380-03005 Cylinder head bonnet gasket 1 

3 47 F3S47 Y380-03209 Cylinder head bonnet 1 

3 48 F3S48 Y480G-03003a Filler cap gasket 1 

3 49 F3S49 Y480G-03400 Filler cap assy 1 

3 50 F3S50 GB/T923-M8 Cap nut M8 3 

3 51 F3S51 GB/T898-M8×55 Stue M8×55 6 

3 52 F3S52 Y380-03211 Decompression shaft 1 

3 53 F3S53 GB/T6171-M8×1 Nut M8×1 9 

3 54 F3S54 Y480Q-5-03217 Decompression adjusting screw 3 

3 55 F3S55 GB/T984.1-14 Check ring 14 2 

3 56 F3S56 Y480Q-5-03218 Cross commection 1 

3 57 F3S57 Y480Q-5-03212 Gasket 2 

3 58 F3S58 Y480Q-5-03213 Decompression control plate 1 

3 59 F3S59 Y480Q-5-03216 Decompression rocker arm bush 1 

3 60 F3S60 GB/T3452.1-13.2×25 O-ring seal 13.2×25 1 

3 61 F3S61 Y480Q-5-03215 Torsio spring 1 

3 62 F3S62 Y480Q-5-03220 Decompression rocker arm weldment 1 

3 63 F3S63 Y480Q-5-03214 Limting pin 1 

3 64 F3S64 GB/T5783-M8×25 Bolt M8×25 3 

3 65 F3S65 GB/T859-8 Washer 8 3 

 


